

# Oral Cutting cycle

	<b>Anavar</b>	<b>Stanozolol</b>	<b>Primobolon</b>	<b>Clomid</b>	<b>Novadex</b>	<b>Clenbuterol</b>
Week 1	40 mg per day	50 mg per day	25 mg per day		20 mg per day	50 mg every other day
Week 2	40 mg per day	50 mg per day	25 mg per day		20 mg per day	50 mg every other day
Week 3	40 mg per day	50 mg per day	25 mg per day		20 mg per day	50 mg every other day
Week 4	40 mg per day	50 mg per day	25 mg per day	100 mg per day	20 mg per day	50 mg every other day
Week 5	40 mg per day	50 mg per day	25 mg per day	100 mg per day	20 mg per day	50 mg every other day
Week 6	40 mg per day	50 mg per day	25 mg per day	100 mg per day	20 mg per day	50 mg every other day
Week 7	40 mg per day	50 mg per day		50 mg per day	20 mg per day	50 mg every other day
Week 8					20 mg per day	50 mg every other day
Week 9						50 mg every other day

Total: 2 anavar, 1 stromba 50, 1 Primobolon , 1 clen, 1 clom, 1 nolva